
CCoommppaarriissoonn  ooff  CChheemmiiccaall  CCoommppoossiittiioonn  ooff
RReeccllaaiimmeedd  aanndd  CCoonnvveennttiioonnaall  WWaatteerrss

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





     

Comparison of Chemical Composition of 
Reclaimed and Conventional Waters 
  



  

About the WateReuse Research Foundation 

The mission of the WateReuse Research Foundation is to conduct and promote applied 
research on the reclamation, recycling, reuse, and desalination of water. The Foundation’s 
research advances the science of water reuse and supports communities across the United 
States and abroad in their efforts to create new sources of high quality water for various uses 
[...]
dischargers has increased to substantial portions of the stream flow. The presence of chemical 
contaminants in conventional supplies using source waters impacted by waste discharge is 
now a concern for water agencies, regulators, and the public. 

Over the past decade, a plethora of reports have been published documenting the occurrence 
of trace organic substances of uniquely human origin in surface, ground, and drinking waters. 
It is widely understood that potable water reuse produces water that is compliant with all 
federal and state regulations; however, emerging contaminants, as yet unidentified 
contaminants, and potential health implications from complex mixtures can cause resistance 



2 WateReuse Research Foundation 

to planned potable water reuse. As analytical methods become increasingly sensitive and 
selective, new contaminants are continually being identified at vanishingly minute 
concentrations. Consequently, many substances that are not detectable today will likely be 
detectable as analytical sensitivity continues to increase. Thus, attenuation of all possible 
water contaminants to nondetectable levels is largely futile, and reliance on assessment of 
health risks at the concentrations observed will be needed to set treatment goals that are 
meaningful to public health. Because risk assessment data for all potential contaminants and 
mixtures of contaminants are not available, or even feasible, one simple way to evaluate 
water quality is through comparison of chemical composition. The current project sought to 
compare the chemical composition of finished water from “conventional” drinking water 
treatment facilities with that of water produced by planned indirect potable reuse systems. 

1.3 Project Approach 

The team partnered with seven water agencies, which provided monitoring data, treatment 
process information, and water samples. The selected systems included five drinking water 
systems and two indirect potable reuse operations. To compare the chemical composition of 
various waters, the team developed an analytical roadmap for comprehensive chemical 
characterization. This roadmap was applied by analyzing historical monitoring data provided 
by participating water agencies as well as by collecting samples quarterly for analysis of a 
suite of unregulated constituents. Data from these systems were evaluated and statistically 
analyzed. Resulting concentrations of trace organic compounds in finished water were 
compared with published values relevant to public health. The project was arranged with the 
following six key tasks: 
 

Task 1: Conduct a literature survey to summarize current knowledge 
Task 2: Select IPR and DW systems for evaluation and monitoring 
Task 3: Develop an analytical roadmap for chemical characterization 
Task 4: Determine attenuation efficacy for roadmap constituents at selected sites 
Task 5: Compare composition of water produced by IPR and DW systems 
Task 6: Compare composition of finished water with human health data 

1.4 Overview of Report 

The project tasks provide the general framework for the organization of the report. Chapter 2 
provides information on the sites selected for the study, including historical water quality 
data, treatment process train, and general operational information. Specific information 
regarding the location of each site is not provided, as this information is not pertinent to the 
findings of the study; therefore, the studied sites are simply identified as DW1-5 and IPR1 
and 2. 

Chapter 3 provides the analytical roadmap, along with information regarding the methods 
utilized for the constituents monitored. For the TOrCs evaluated in this study, molecular 
structure, general use, concentration ranges, and physical–chemical properties are provided. 
An additional text description of each TOrC is also provided. The statistical method applied 
to the resulting data also is described, along with example applications to total dissolved 
solids and nitrite. 



 
WateReuse Research Foundation 3 
  

Chapter 4 describes the change in chemical composition through the treatment process at 
each of the seven locations. Discrete chemicals, such as TOrC, were monitored in source and 
finished water at each location and the attenuation, if any, was calculated. Bulk parameters 
such as total organic carbon (TOC), total nitrogen, and conductivity were also monitored. 
Chapter 4 also discusses the changes in bulk organic matter as monitored by molecular 
weight distribution, fluorescence, UV absorbance, and polarity. 

Chapter 5 presents a comparison of the chemical compositions of the finished waters from 
each of the sites. When available, the comparison also includes national average data from 
the American Water Works Association and U.S. EPA databases. This chapter also presents 
the results from NDMA and TOX formation potential tests conducted with finished water. 
Finally, the chapter ends with statistical analyses that compare the median values of various 
constituents among the seven sites. 

Chapter 6 provides a summary of the project findings presented in Chapters 4 and 5. This 
chapter also compares the levels of TOrCs found at the seven sites investigated with 
published literature regarding the potential to impact public health. The chapter ends with 
recommendations for water professionals and future research needs. 

Appendix A provides the entire collected historical data set received from each of the seven 
participating water agencies. 

Appendix B provides the entire data set for constituents monitored in the current project. 

Appendix C provides the entire statistical evaluation performed in this study. 

Appendix D provides the complete data for the fluorescence excitation–emission matrix 
(EEM). 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



4 WateReuse Research Foundation 

 
 
 
 
 
 
 
 
 



 
WateReuse Research Foundation 5 
  

Chapter 2 

Study Sites 
 

2.1 Introduction 

This chapter provides background information on methods employed for the comparison of 
finished drinking water quality from conventional drinking water facilities and planned 
indirect potable reuse systems. Five conventional drinking water facilities (DW1–DW5) 
located in various regions of the United States were selected for this study. One conventional 
drinking water facility (DW1) has no known inputs of municipal wastewater to its raw water 
supply, and four others are characterized by having various degrees of wastewater impact. 
For the purposes of this report, the sites DW2–DW5 were collectively named unplanned 
indirect potable reuse sites. Two planned indirect potable reuse systems (IPR1 and IPR2), 
both practicing groundwater recharge, were selected for this study. One of the IPR systems 
employs surface spreading of reclaimed water followed by soil-aquifer treatment and the 
other system injects reclaimed water directly into an aquifer after reverse osmosis and 
advanced oxidation (UV/H2O2) treatment. It is noteworthy that although these practices of 
indirect potable reuse are well established in the United States, other systems pursuing either 
groundwater recharge or surface water augmentation have chosen different treatment 
processes and overall treatment schematics, which will result in potentially different finished 
water quality. 

2.2 Description of Field Sites 

The seven facilities producing potable water selected for this study were monitored for one 
year during this project. The facilities varied in size and treatment processes, but all had a 
capacity of at least 20 MGD and served urbanized areas. Table 2.1 summarizes the treatment 
trains, source water and quality, and sampling frequencies. Samples were collected quarterly 
or semiannually from each facility and were analyzed for a wide range of water quality 
parameters. The raw data and analyses are presented in Appendix B. In addition, historic 
water quality parameters were requested for the 24 months leading up to the start of this 
project. These data were originally collected by each of the participating utilities and include 
traditionally monitored water quality parameters, such as TOC conductivity, ammonia, 
nitrate, alkalinity, phosphate, and disinfection byproduct (DBP) concentrations. The historical 
data are presented in their entirety in Appendix A. A discussion of these data and the quality 
of the water produced by planned or unplanned potable water reuse systems follows in 
Chapters 4 and 5. 



6 WateReuse Research Foundation 

Table 2.1. Source Water Quality, Treatment Processes, and Number of Influent and 
Effluent Samples Collected as Part of this Project 

Site Source Water Wastewater 
Impact 

Treatment Process # of 
Influent 
Samples 

# of 
Effluent 
Samples 

DW1 Surface water None (control) CL, COA/FLOC, DBF, CAM 2 2 
DW2 Groundwater Very low (1–3%) DBF, UV, CL 4 4 
DW3 Surface water Moderate (≈30%) CL, COA/FLOC, DBF, UV 4 4 
DW4 Surface water Low (≈5%) PAC, SOFT, CAM, DBF, CAM 4 4 
DW5 Surface water Very low (1–3%)  CAM, O3, COA/FLOC, DBF, CL 4 4 
IPR1 Secondary-

treated 
wastewater 

High CL, DL, SAT 

2 4 

IPR2 Tertiary-treated 
wastewater 

High MF, RO, UV/H2O2, SAT 
4 4 

Notes: CL = chlorination; COA/FLOC = coagulation/flocculation; DBF = deep bed filtration; CAM = chloramination; UV = 
ultraviolet; PAC = powdered activated carbon; SOFT = softening; O3 = ozone; SAT = soil-aquifer treatment; MF = 
microfiltration; RO = reverse osmosis; UV/H2O2 = ultraviolet with peroxide (advanced oxidation). 
 

2.2.1 DW1 (Nonimpacted Surface Water)—Control Site 

The drinking water treatment plant DW1 provides drinking water to the local community 
through a conventional direct filtration treatment plant using a surface water source (Figure 
2.1). Raw water enters the treatment facility, where chlorine, chlorine dioxide, aluminum 
sulfate, and cationic polymer are added. Co-application of chlorine and chlorine dioxide is 
practiced, in which chlorine targets virus inactivation and chlorine dioxide targets Giardia 
inactivation. Aluminum sulfate (3-8 mg/L) and cationic polymer (Polydyne 308P, 2-5 mg/L) 
were added immediately after the chlorine and chlorine dioxide addition at the inline flash 
mixer. The water was then evenly split into 12 dual-stage flocculation basins and was 
conveyed through a filter influent channel, where it was delivered to deep-bed filters. The 
filtration process consisted of 15 dual-media filters: 1.67 m of anthracite with an effective 
size of 1.25 mm over 0.30 m of sand with an effective size of 0.60 mm. Subsequently, the 
filter effluent passed over a weir where chlorine and ammonia (chloramination) were added. 
The targeted chloramine residual concentration was 1.75–2.00 mg/L and the chlorine dioxide 
residual concentration was less than 0.10 mg/L. Source water for DW1 originated from 
snowmelt run-off and contains no known inputs of municipal wastewater. Table 2.2 lists the 
average raw and finished water quality data for this plant for data collected in 2006. 

 



 
WateReuse Research Foundation 7 
  

 
Figure 2.1. Schematic of treatment processes employed at DW1. 

C
hl

or
in

e 
C

hl
or

in
e 

di
ox

id
e 

A
lu

m
in

um
 s

ul
fa

te
 

C
at

io
ni

c 
po

ly
m

er
 

C
hl

or
in

e 

A
m

m
on

ia
 

N
on

-io
ni

c 
po

ly
m

er
 

MECHANICAL 
MIXER TWO-STAGE 

FLOCCULATION 
DUAL MEDIA 

FILTER 
CLEARWELL DISTRIBUTION 

SYSTEM 



8 WateReuse Research Foundation 

Table 2.2. Historic Water Quality Data for DW1 (2006) 
  Raw  Finished 

 Units Average Standard 
Deviation 

Number 
Above DL Minimum Maximum  Average Standard 

Deviation 
Number 
Above DL Minimum Maximum 

Alkalinity mg/L 67 14 12 44 94  68 14 12 50 99 
Aluminum (Al) mg/L — — — — —  — — — — — 
Ammonia (NH3) mg/L 0.2 na 1 0.2 0.2  0.6 0.1 12 0.5 0.8 
Antimony (Sb) mg/L — — — — —  — — — — — 
Arsenic (As) mg/L — — — — —  — — — — — 
Barium (Ba) mg/L — — — — —  — — — — — 
Bicarbonate (HCO3

-) mg/L — — — — —  — — — — — 
Boron (B) mg/L — — — — —  — — — — — 
Calcium (Ca) mg/L 35 3 12 28 39  34 4 12 27 41 
Carbonate (CO3

2-) mg/L — — — — —  — — — — — 
Chemical oxygen demand (COD) mg/L — — — — —  — — — — — 
Chloride (Cl) mg/L 15 4 11 8 22  18 3 11 13 24 
Chromium (Cr) mg/L — — — — —  — — — — — 
Color PCU — — — — —  — — — — — 
Conductivity μS/cm 296 32 12 255 376  318 36 12 282 408 
Copper (Cu) mg/L — — — — —  — — — — — 
Dissolved oxygen (DO) mg/L — — — — —  — — — — — 
Fluoride (F) mg/L 0.85 0.15 11 0.58 1.00  0.85 0.14 11 0.59 1.00 
Hardness (Total) mg/L 117 7 12 108 130  115 8 12 104 136 
Iron (Fe) mg/L 58 25 12 24 98  na na na na na 
Langlier index  — — — — —  — — — — — 
Magnesium (Mg) mg/L — — — — —  — — — — — 
Manganese (Mn) mg/L — — — — —  — — — — — 
Mercury (Hg) mg/L — — — — —  — — — — — 
Nickel (Ni) mg/L — — — — —  — — — — — 
Nitrate (NO3

-) mg/L — — — — —  — — — — — 
Nitrite (NO2

-) mg/L — — — — —  — — — — — 
N-Nitrosodimethylamine (NDMA) ng/L — — — — —  — — — — — 
Organic nitrogen (Org-N) mg/L — — — — —  — — — — — 
pH  — — — — —  — — — — — 
Phosphate (PO4

-3) mg/L 2.6 1.3 12 0.9 4.8  na na na na na 
Potassium (K) mg/L 2.4 0.1 4 2.3 2.6  2.3 0.1 4 2.2 2.4 
Selenium (Se) mg/L — — — — —  — — — — — 
Sodium (Na) mg/L 15 2 3 13 17  16 2 3 13 17 
Sulfate (SO4

-2) mg/L 47 11 11 32 65  49 11 11 34 67 
Total dissolved solids (TDS) mg/L 202 34 12 170 286  212 24 12 188 272 
Total organic carbon (TOC) mg/L 2.21 0.55 12 1.58 3.54  1.80 0.34 12 1.38 2.66 
Total reg. haloacetic acids 
(HAA5)a μg/L na na na na na  19.1 3.3 12 15.0 25.2 

Total reg. haloacetic acids 
(HAA5)b μg/L na na na na na  18.9 3.5 12 14.2 25.8 

Total trihalomethanes (THM)a μg/L na na na na na  14.2 2.6 12 11.1 19.4 
Total trihalomethanes (THM)b μg/L na na na na na  12.4 2.7 12 7.0 16.6 
UV 254 cm-1 0.054 0.009 12 0.042 0.073  0.038 0.004 11 0.032 0.045 
Vanadium (V) mg/L — — — — —  — — — — — 
Zinc (Zn) mg/L — — — — —  — — — — — 

aDistribution system average, bEntry point 
Notes:  na=not applicable,  — not measured.



 
WateReuse Research Foundation 9 
  

2.2.2 DW2 (Very-Low-Impact Groundwater/Riverbank Filtration  
Treated Water) 

The drinking water treatment plant DW2 treats groundwater under direct influence (GWUDI) 
from surface water (Figure 2.2). Wastewater-impacted surface water undergoes riverbank 
filtration (RBF) and raw water is extracted from an adjacent horizontal collector well. 
Infiltration of river water through the subsurface resulted in a change of redox conditions 
from oxic in the river water to anoxic in the RBF-treated water. As a consequence, 
manganese and arsenic were dissolved from the subsurface and concentrations are elevated in 
the reduced groundwater. Observed manganese concentrations of 0.38 mg/L are typical for 
RBF-treated water. The average arsenic concentration of 16 µg/L in the raw water is 
geologically derived and common for the soil type in this geographic region of the country. 
The drinking water treatment plant was designed to microbiologically and chemically remove 
manganese and arsenic from water. The treatment process consisted of an aeration tower and 
a mixing basin for blending with backwash water and coagulant chemicals. In addition, ferric 
chloride was added to the mixing basin to react with arsenic. A biologically active granular 
media filter removed microorganisms and manganese and arsenic precipitates from the water. 
Periodic backwashing was conducted and the backwash returned to the mixing basin. The 
water was subsequently directed through UV units and conveyed to chlorine contact basins 
prior to being pumped into the distribution system. The source water (surface water) for DW2 
contains approximately 1 to 3% municipal wastewater, based on flow estimates. Table 2.3 
lists the average raw and finished water quality data for this plant for data collected in 2006. 
 

 
Figure 2.2. Schematic of treatment processes employed at DW2. 

SURFACE 
WATER 

HORIZONTAL 
COLLECTOR WELL 

BASIN 

SAND 
FILTERS 

UV 
DISINFECTION 

CHLORINE 
CONTACTORS 

AERATION TOWER 

RIVERBANK 
FILTRATION 

B
ac

te
ria

 

Fe
rri

c 
ch

lo
rid

e 

B
ac

kw
as

hi
ng

 

C
hl

or
in

e 

LATERAL 

DISTRIBUTION 
SYSTEM 

LATERAL 



10 WateReuse Research Foundation 

Table 2.3. Historic Water Quality Data for DW2 (2006) 
  Raw  Finished 
 Units Average Standard 

Deviation 
Number 
Above DL Minimum Maximum  Average Standard 

Deviation 
Number 
Above DL Minimum Maximum 

Alkalinity mg/L 175 2 12 171 178  168 2 11 165 171 
Aluminum (Al) ug/L — — — — —  — — — — — 
Ammonia (NH3) mg/L 0.34 0.06 12 0.25 0.45  0.11 0.01 12 0.10 0.12 
Antimony (Sb) ug/L — — — — —  — — — — — 
Arsenic (As) ug/L 0.016 0.002 23 0.014 0.022  0.005 0.001 21 0.003 0.008 
Barium (Ba) mg/L       0.035 na 1 0.035 0.035 
Bicarbonate (HCO3

-) mg/L — — — — —  — — — — — 
Boron (B) mg/L — — — — —  — — — — — 
Calcium (Ca) mg/L 133 2 12 131 136  133 2 12 130 136 
Carbonate (CO3

2-) mg/L — — — — —  — — — — — 
Chemical oxygen demand (COD) mg/L — — — — —  — — — — — 
Chloride (Cl) mg/L — — — — —  — — — — — 
Chromium (Cr) ug/L — — — — —  — — — — — 
Color PCU — — — — —  — — — — — 
Conductivity μS/cm       1200 na 1 1200 1200 
Copper (Cu) ug/L — — — — —  — — — — — 
Dissolved oxygen (DO) mg/L 8.2 0.4 12 7.7 8.8       
Fluoride (F) mg/L       0.63 na 1 0.63 0.63 
Hardness (Total) mg/L 333 6 12 319 340  332 6 12 317 340 
Iron (Fe) mg/L       0.11 0.06 5 0.06 0.19 
Langlier index        0.48 na 1 0.48 0.48 
Magnesium (Mg) mg/L — — — — —  — — — — — 
Manganese (Mn) ug/L 0.382 0.050 23 0.320 0.489  <0.01 na 0 na na 
Mercury (Hg) ug/L — — — — —  — — — — — 
Nickel (Ni) ug/L — — — — —  — — — — — 
Nitrate (NO3

-) mg/L — — — — —  — — — — — 
Nitrite (NO2

-) mg/L — — — — —  — — — — — 
N-Nitrosodimethylamine (NDMA) ng/L — — — — —  — — — — — 
Organic nitrogen (Org-N) mg/L — — — — —  — — — — — 
pH  8.02 0.05 12 7.95 8.08  7.79 0.03 12 7.75 7.83 
Phosphate (PO4

-3) mg/L — — — — —  — — — — — 
Potassium (K) mg/L — — — — —  — — — — — 
Selenium (Se) ug/L — — — — —  — — — — — 
Sodium (Na) mg/L — — — — —  — — — — — 
Sulfate (SO4

-2) mg/L — — — — —  — — — — — 
Total dissolved solids (TDS) mg/L 796 30 12 710 827  898 293 12 790 1827 
Total organic carbon (TOC) mg/L — — — — —  — — — — — 
Total reg. haloacetic acids 
(HAA5)a μg/L — — — — —  15 9 5 7 30 

Total reg. haloacetic acids 
(HAA5)b μg/L — — — — —  — — — — — 

Total trihalomethanes (THM)a μg/L — — — — —  72 17 5 54 94 
Total trihalomethanes (THM)b μg/L — — — — —  31 6 2 27 35 
UV 254 cm-1 — — — — —  — — — — — 
Vanadium (V) mg/L — — — — —  — — — — — 
Zinc (Zn) mg/L — — — — —  — — — — — 

aDistribution system, bWater treatment plant 
Notes: na=not applicable,  — not measured.



 
WateReuse Research Foundation 11 
  

2.2.3 DW3 (Moderate-Impact Surface Water) 

The drinking water treatment plant DW3 treats water from a reservoir fed by a constructed 
wetland system. Feeding the constructed wetland is a 24 MGD wastewater treatment plant 
employing fine screening, grit removal, primary clarification, a modified Ludzack–Ettinger 
(MLE) sludge process including biological phosphorus and nitrogen removal, denitrification, 
secondary clarifiers, and disinfection with sodium hypochlorite. An average of 9.3 MGD of 
effluent is routed through a constructed wetland system with a hydraulic retention time of 5 
days. Discharge from the wetlands is collected in a 1.14 billion gallon reservoir, which also 
receives natural input from a 10 square mile watershed. Thus, the drinking water treatment 
plant source water is highly influenced by wastewater discharge. 

The drinking water treatment process consisted of chlorine dioxide preoxidation (at a dose of 
0.5 mg/L), coagulation (using a 25 ppm alum dose), flocculation, upflow solids contact 
clarification, dual media filtration, UV disinfection (low-pressure, medium-intensity lamps at 
a dose of 25 mJ/cm2), postchemical additions of chlorine (dose of 3.5 mg/L; 2.2 mg/L 
residual), lime, phosphoric acid, and fluoride (dose of 0.8 mg/L) (Figure 2.3). Finished water 
was provided to the distribution system, where it was blended with water from two other 
drinking water treatment plants. For the purposes of this study, source water is defined as 
water collected from the reservoir prior to drinking water treatment, and finished water is 
defined as water collected after drinking water treatment, but prior to blending with other 
water in the distribution system. The exact contribution of wastewater to the source water of 
DW3 is not known, though based on flow estimates it likely contains on the order of 30% 
wastewater, depending on the natural surface water flow that combines with the discharge 
from the constructed wetland. Table 2.4 lists the average raw and finished water quality data 
for this plant for data collected in 2006. 
 

 
Figure 2.3. Schematic of treatment processes employed at DW3. 

N
aO

C
l 

P
ho

sp
ho

ric
 a

ci
d 

Li
m

e 
Fl

uo
rid

e 

C
lO

2 
A

lu
m

 

DISTRIBUTION 
SYSTEM 

CLEARWELL 
UV 

DISINFECFTION 
DUAL 
MEDIA 

FILTERS 
CLARICONE

 



12 WateReuse Research Foundation 

Table 2.4. Historic Water Quality Data for DW3 (2006) 
  Raw  Finished 

 Units Average Standard 
Deviation 

Number 
Above DL Minimum Maximum  Average Standard 

Deviation 
Number 
Above DL Minimum Maximum 

Alkalinity mg/L 34 7 12 20 42  24 1 12 22 25 
Aluminum (Al) ug/L — — — — —  — — — — — 
Ammonia (NH3) mg/L 0.13 0.15 12 0.00 0.40       
Antimony (Sb) ug/L — — — — —  — — — — — 
Arsenic (As) ug/L — — — — —  — — — — — 
Barium (Ba) mg/L — — — — —  — — — — — 
Bicarbonate (HCO3

-) mg/L — — — — —  — — — — — 
Boron (B) mg/L — — — — —  — — — — — 
Calcium (Ca) mg/L — — — — —  — — — — — 
Carbonate (CO3

2-) mg/L — — — — —  — — — — — 
Chemical oxygen demand (COD) mg/L — — — — —  — — — — — 
Chloride (Cl) mg/L — — — — —  — — — — — 
Chromium (Cr) ug/L — — — — —  — — — — — 
Color PCU — — — — —  — — — — — 
Conductivity μS/cm 303 28 12 262 353       
Copper (Cu) ug/L — — — — —  — — — — — 
Dissolved oxygen (DO) mg/L — — — — —  — — — — — 
Fluoride (F) mg/L — — — — —  — — — — — 
Hardness (Total) mg/L — — — — —  — — — — — 
Iron (Fe) mg/L — — — — —  — — — — — 
Langlier index  — — — — —  — — — — — 
Magnesium (Mg) mg/L — — — — —  — — — — — 
Manganese (Mn) ug/L — — — — —  — — — — — 
Mercury (Hg) ug/L — — — — —  — — — — — 
Nickel (Ni) ug/L — — — — —  — — — — — 
Nitrate (NO3

-) mg/L 2.0 3.8 12 0.2 13.8  0.4 na 1 0.4 0.4 
Nitrite (NO2

-) mg/L — — — — —  — — — — — 
N-Nitrosodimethylamine (NDMA) ng/L — — — — —  — — — — — 
Organic nitrogen (Org-N) mg/L — — — — —  — — — — — 
pH  — — — — —  — — — — — 
Phosphate (PO4

-3) mg/L — — — — —  — — — — — 
Potassium (K) mg/L — — — — —  — — — — — 
Selenium (Se) ug/L — — — — —  — — — — — 
Sodium (Na) mg/L — — — — —  — — — — — 
Sulfate (SO4

-2) mg/L — — — — —  — — — — — 
Total dissolved solids (TDS) mg/L — — — — —  — — — — — 
Total organic carbon (TOC) mg/L 4.0 1.0 12 1.3 5.0  2.2 0.3 12 1.8 2.7 
Total reg. haloacetic acids 
(HAA5)a μg/L — — — — —  29.6 4.4 3 24.6 33.1 

Total reg. haloacetic acids 
(HAA5)b μg/L — — — — —  — — — — — 

Total trihalomethanes (THM)a μg/L — — — — —  27.3 11.8 3 15.2 38.7 
Total trihalomethanes (THM)b μg/L — — — — —  — — — — — 
UV 254 cm-1 — — — — —  — — — — — 
Vanadium (V) mg/L — — — — —  — — — — — 
Zinc (Zn) mg/L — — — — —  — — — — — 

aDistribution system, bWater treatment plant  
Notes: na=not applicable, — not measured.



 
WateReuse Research Foundation 13 
  

2.2.4 DW4 (Low-Impact Surface Water) 

The drinking water treatment plant DW4 is processing surface water, which is known to be 
partially impacted by upstream wastewater discharges (Figure 2.4). At this facility, raw water 
entered the softening plant, where powdered activated carbon, calcium carbonate, lime, and 
alum were added (in 2008 the facility transitioned from alum to ferric sulfate). Potassium 
permanganate was also added during taste and odor episodes. Calcium carbonate (~2 ppm) 
was added in winter to control sludge freezing within softening cones. Lime (~140 ppm) and 
alum (20 ppm) or ferric sulfate (~15 ppm) were added within the mixing chambers. Powdered 
activated carbon was added throughout the year at the head of the recarbonation chambers 
(6–12 ppm). Water was then pumped to the filter plant, where gaseous chlorine (4 ppm dose), 
ferric chloride (~5 ppm), fluoride (1 ppm), and ammonia were added in mixing chambers. 
Water was then conveyed through the sedimentation basins and processed through granular 
media filters. Subsequently, ammonia, ortho-polyphosphate (0.4 ppm), and chlorine (to 
achieve 4 ppm dose total chlorine) were added to the filter effluent. In 2008, the facility also 
moved its point of fluoride addition from the mixing chambers to postfiltration. Based on 
flow estimates, the source water for DW4 contained approximately 5% wastewater. Table 2.5 
lists the average raw and finished water quality data for this plant for data collected in 2006. 

 

Figure 2.4. Schematic of treatment processes employed at DW4. 

P
ot

as
si

um
 p

er
m

an
ga

na
te

 
P

A
C

 a
nd

 c
al

ci
um

 c
ar

bo
na

te
 

Li
m

e 
an

d 
al

um
/fe

rri
c 

su
lfa

te
* 

CO2 

P
A

C
 

C
hl

or
in

e,
 

fe
rri

c 
ch

lo
rid

e,
 

an
d 

flu
or

id
e 

as
 H

2S
iF

6 
A

m
m

on
ia

 

A
m

m
on

ia
 a

nd
 o

-p
ho

sp
ha

te
 

C
hl

or
in

e 

MIXING 
CHAMBER SPAULDING 

PRECIPITATOR 
(SOFTENING) 

RECARBONATION 
CHAMBER 

MIXING 
CHAMBER COAGULATION/ 

SEDIMENTATION 
GRANULAR 

MEDIA 
FILTER 

CLEARWELL 
DISTRIBUTION 

SYSTEM 

 
 
 
 
 
*between the first and second sampling regimes, alum was replaced with ferric sulfate 



14 WateReuse Research Foundation 

Table 2.5. Historic Water Quality Data for DW4 (2006) 
  Raw  Finished 

 Units Average Standard 
Deviation 

Number 
Above DL Minimum Maximum  Average Standard 

Deviation 
Number 
Above DL Minimum Maximum 

Alkalinity mg/L 170 22 12 131 199  39 4 12 31 45 
Aluminum (Al) ug/L — — — — —  — — — — — 
Ammonia (NH3) mg/L 0.31 0.21 12 0.16 0.95  1.01 0.14 12 0.84 1.35 
Antimony (Sb) ug/L — — — — —  — — — — — 
Arsenic (As) ug/L — — — — —  — — — — — 
Barium (Ba) mg/L — — — — —  — — — — — 
Bicarbonate (HCO3

-) mg/L — — — — —  — — — — — 
Boron (B) mg/L — — — — —  — — — — — 
Calcium (Ca) mg/L — — — — —  — — — — — 
Carbonate (CO3

2-) mg/L — — — — —  — — — — — 
Chemical oxygen demand (COD) mg/L — — — — —  — — — — — 
Chloride (Cl) mg/L — — — — —  — — — — — 
Chromium (Cr) ug/L — — — — —  — — — — — 
Color PCU 35 14 12 19 66  4 2 12 1 8 
Conductivity μS/cm 218 17 12 189 244  378 44 12 299 442 
Copper (Cu) ug/L — — — — —  — — — — — 
Dissolved oxygen (DO) mg/L — — — — —  — — — — — 
Fluoride (F) mg/L — — — — —  — — — — — 
Hardness (Total) mg/L — — — — —  — — — — — 
Iron (Fe) mg/L — — — — —  — — — — — 
Langlier index  — — — — —  — — — — — 
Magnesium (Mg) mg/L — — — — —  — — — — — 
Manganese (Mn) ug/L — — — — —  — — — — — 
Mercury (Hg) ug/L — — — — —  — — — — — 
Nickel (Ni) ug/L — — — — —  — — — — — 
Nitrate (NO3

-) mg/L 0.17 0.10 12 0.01 0.28  0.17 0.10 12 0.01 0.27 
Nitrite (NO2

-) mg/L 0.005 0.002 12 0.002 0.010  0.002 0.002 12 0.000 0.005 
N-Nitrosodimethylamine (NDMA) ng/L — — — — —  — — — — — 
Organic nitrogen (Org-N) mg/L — — — — —  — — — — — 
pH  — — — — —  — — — — — 
Phosphate (PO4

-3) mg/L 0.05 0.02 12 0.02 0.08  0.50 0.10 9 0.31 0.72 
Potassium (K) mg/L — — — — —  — — — — — 
Selenium (Se) ug/L — — — — —  — — — — — 
Sodium (Na) mg/L — — — — —  — — — — — 
Sulfate (SO4

-2) mg/L — — — — —  — — — — — 
Total dissolved solids (TDS) mg/L 310 40 12 264 394  164 11 12 152 191 
Total organic carbon (TOC) mg/L 7.2 1.7 9 5.7 10.9  4.1 0.7 9 3.5 5.8 
Total reg. haloacetic acids 
(HAA5)a μg/L — — — — —  15.5 9.0 4 5.0 25.6 

Total reg. haloacetic acids 
(HAA5)b μg/L — — — — —       

Total trihalomethanes (THM)a μg/L — — — — —  15.5 9.0 4 5.0 25.6 
Total trihalomethanes (THM)b μg/L — — — — —  20.5 12.9 4 7.3 36.0 
UV 254 cm-1 — — — — —  — — — — — 
Vanadium (V) mg/L — — — — —  — — — — — 
Zinc (Zn) mg/L — — — — —  — — — — — 